



PLM Summary Report

NVLAP Lab Code 102056-0

TDSHS License No. 300084

2051 Valley View Lane
Farmers Branch, TX 75234 Phone: (972) 241-8460

Client :	University of North Texas	Lab Job No. :	22B-09746
Project :	Music Building	Report Date :	08/30/2022
Project # :	7274	Sample Date :	08/16/2022
Identification :	Asbestos, Bulk Sample Analysis		
Test Method :	Polarized Light Microscopy / Dispersion Staining (PLM/DS) EPA Method 600 / R-93 / 116		

Page 1 of 3

On 8/26/2022, twenty four (24) bulk material samples were submitted by a representative of University of North Texas for asbestos analysis by PLM/DS. The PLM Detail Report is attached; additional information may be found therein. The results are summarized below:

Sample Number	Client Sample Description / Location	Asbestos Content
220283	12 x 12 Vinyl Composition Tile, Room 263	3% Chrysotile - Floor Tile None Detected - Brown Mastic
220284	12 x 12 Vinyl Composition Tile, Room 263	3% Chrysotile - Floor Tile None Detected - Brown Mastic
220285	12 x 12 Vinyl Composition Tile, Room 263	3% Chrysotile - Floor Tile None Detected - Brown Mastic
220286	Baseboard (Grey) with Glue, Room 263	None Detected - Cove Base None Detected - Yellow Glue None Detected - Brown Glue
220287	Baseboard (Grey) with Glue, Room 263	None Detected - Cove Base None Detected - Yellow Glue None Detected - Brown Glue
220288	Baseboard (Grey) with Glue, Room 263	None Detected - Cove Base None Detected - Yellow Glue None Detected - Brown Glue
220289	Texture on Concrete Pillar, Room 263	None Detected - Paint / Texture
220290	Texture on Concrete Pillar, Room 263	None Detected - Paint / Texture
220291	Texture on Concrete Pillar, Room 263	2% Chrysotile - Mortar None Detected - Paint / Texture
220292	Brick and Mortar, Room 263	None Detected - Brick None Detected - Mortar
220293	Brick and Mortar, Room 263	None Detected - Brick None Detected - Mortar
220294	Brick and Mortar, Room 263	None Detected - Brick None Detected - Mortar
220295	CMU Block Filler, Room 263	None Detected - CMU None Detected - Mortar None Detected - Paint / Texture



PLM Summary Report

NVLAP Lab Code 102056-0

TDSHS License No. 300084

2051 Valley View Lane
Farmers Branch, TX 75234 Phone: (972) 241-8460

Client : University of North Texas
Project : Music Building
Project # : 7274
Identification : Asbestos, Bulk Sample Analysis
Test Method : Polarized Light Microscopy / Dispersion Staining (PLM/DS)
EPA Method 600 / R-93 / 116

Lab Job No. : 22B-09746
Report Date : 08/30/2022
Sample Date : 08/16/2022

Page 2 of 3

On 8/26/2022, twenty four (24) bulk material samples were submitted by a representative of University of North Texas for asbestos analysis by PLM/DS. The PLM Detail Report is attached; additional information may be found therein. The results are summarized below:

Sample Number	Client Sample Description / Location	Asbestos Content
220296	CMU Block Filler, Room 263	None Detected - CMU None Detected - Mortar None Detected - Paint / Texture
220297	CMU Block Filler, Room 263	None Detected - CMU None Detected - Mortar None Detected - Paint / Texture
220298	Baseboard (Tan) with Glue, Room 282	None Detected - Cove Base None Detected - Brown Glue
220299	Baseboard (Tan) with Glue, Room 282	None Detected - Cove Base None Detected - Brown Glue
220300	Baseboard (Tan) with Glue, Room 282	None Detected - Cove Base None Detected - Brown Glue
220301	Wall System Plaster, Room 269 Wall	None Detected - Plaster
220302	Wall System Plaster, Room 269 Ceiling	None Detected - Plaster
220303	Wall System Plaster, Room 270 Wall	None Detected - Plaster
220304	12 x 12 Ceiling Tile with Glue Dots, Room 270	None Detected - Acoustic Tile None Detected - Brown Glue
220305	12 x 12 Ceiling Tile with Glue Dots, Room 270	None Detected - Acoustic Tile None Detected - Brown Glue
220306	12 x 12 Ceiling Tile with Glue Dots, Room 270	None Detected - Acoustic Tile None Detected - Brown Glue



PLM Summary Report

NVLAP Lab Code 102056-0
TDSHS License No. 300084

2051 Valley View Lane
Farmers Branch, TX 75234 Phone: (972) 241-8460

Client :	University of North Texas	Lab Job No. :	22B-09746
Project :	Music Building	Report Date :	08/30/2022
Project # :	7274	Sample Date :	08/16/2022
Identification :	Asbestos, Bulk Sample Analysis		
Test Method :	Polarized Light Microscopy / Dispersion Staining (PLM/DS) EPA Method 600 / R-93 / 116		

On 8/26/2022, twenty four (24) bulk material samples were submitted by a representative of University of North Texas for asbestos analysis by PLM/DS. The PLM Detail Report is attached; additional information may be found therein. The results are summarized below:

Sample Number	Client Sample Description / Location	Asbestos Content

These samples were analyzed by layers. Quantification, unless otherwise noted, is performed by calibrated visual estimate. The test report shall not be reproduced except in full without written approval of the laboratory. The results relate only to the items tested. These test results do not imply endorsement by NVLAP or any agency of the U.S. Government. Accredited by the National Voluntary Laboratory Accreditation Program for Bulk Asbestos Fiber Analysis under Lab Code 102056-0.



Analyst(s): Brian R. Schmidt

Lab Manager : Heather Lopez

Lab Director : Bruce Crabb

Approved Signatory : *Heather Lopez*

Approved Signatory : *Bruce Crabb*

Thank you for choosing Moody Labs

This Page Left Intentionally Blank

Moody Labs
 2051 Valley View Lane
 Farmers Branch, TX 75234 Phone: (972) 241-8460

PLM Detail Report
 Supplement to PLM Summary Report

NVLAP Lab Code 102056-0
 TDSHS License No. 300084

Client : University of North Texas
 Project : Music Building
 Project # : 7274

Lab Job No. : 22B-09746
 Report Date : 08/30/2022

Sample Number	Layer	% Of Sample	Components	% of Layer	Analysis Date	Analyst
220283	Floor Tile (Beige)	100%	Chrysotile	3%	08/30	BS
			Calcite / Vinyl Binders	97%		
	Brown Mastic (Brown)	<1%	Glue Binders	100%		
220284	Floor Tile (Beige)	99%	Chrysotile	3%	08/30	BS
			Calcite / Vinyl Binders	97%		
	Brown Mastic (Brown)	1%	Glue Binders	100%		
220285	Floor Tile (Beige)	98%	Chrysotile	3%	08/30	BS
			Calcite / Vinyl Binders	97%		
	Brown Mastic (Brown)	2%	Glue Binders	100%		
220286	Cove Base (Grey)	95%	Calcite / Vinyl Binders	100%	08/30	BS
	Yellow Glue (Yellow)	2%	Glue Binders	100%		
	Brown Glue (Brown)	3%	Glue Binders	100%		
220287	Cove Base (Grey)	95%	Calcite / Vinyl Binders	100%	08/30	BS
	Yellow Glue (Yellow)	3%	Glue Binders	100%		
	Brown Glue (Brown)	2%	Glue Binders	100%		
220288	Cove Base (Grey)	95%	Calcite / Vinyl Binders	100%	08/30	BS
	Yellow Glue (Yellow)	3%	Glue Binders	100%		
	Brown Glue (Brown)	2%	Glue Binders	100%		
220289	Paint / Texture (Light Tan)	100%	Calcite	25%	08/30	BS
			Pigment / Binders	75%		
220290	Paint / Texture (Light Tan)	100%	Calcite	25%	08/30	BS
			Pigment / Binders	75%		
220291	Mortar (Grey)	20%	Chrysotile	2%	08/30	BS
			Aggregate	65%		
			Cement Binders	33%		
	Paint / Texture (Light Tan)	80%	Calcite	25%		
			Pigment / Binders	75%		

Moody Labs
 2051 Valley View Lane
 Farmers Branch, TX 75234 Phone: (972) 241-8460

PLM Detail Report
 Supplement to PLM Summary Report

NVLAP Lab Code 102056-0
 TDSHS License No. 300084

Client : University of North Texas
 Project : Music Building
 Project # : 7274

Lab Job No. : 22B-09746
 Report Date : 08/30/2022

Sample Number	Layer	% Of Sample	Components	% of Layer	Analysis Date	Analyst
220292	Brick (Orange)	65%	Sintered Clays	100%	08/30	BS
	Mortar (Grey)	35%	Aggregate Cement Binders	65% 35%		
220293	Brick (Orange)	60%	Sintered Clays	100%	08/30	BS
	Mortar (Grey)	40%	Aggregate Cement Binders	65% 35%		
220294	Brick (Orange)	70%	Sintered Clays	100%	08/30	BS
	Mortar (Grey)	30%	Aggregate Cement Binders	65% 35%		
220295	CMU (Grey)	25%	Aggregate Cement Binders	65% 35%	08/30	BS
	Mortar (Light Grey)	55%	Aggregate Cement Binders	65% 35%		
	Paint / Texture (White)	20%	Calcite Pigment / Binders	25% 75%		
220296	CMU (Grey)	<1%	Aggregate Cement Binders	65% 35%	08/30	BS
	Mortar (Light Grey)	85%	Aggregate Cement Binders	65% 35%		
	Paint / Texture (White)	15%	Calcite Pigment / Binders	25% 75%		
220297	CMU (Grey)	5%	Aggregate Cement Binders	65% 35%	08/30	BS
	Mortar (Light Grey)	70%	Aggregate Cement Binders	65% 35%		
	Paint / Texture (White)	25%	Calcite Pigment / Binders	25% 75%		
220298	Cove Base (Tan)	100%	Calcite / Vinyl Binders	100%	08/30	BS
	Brown Glue (Brown)	<1%	Glue Binders	100%		

Moody Labs
 2051 Valley View Lane
 Farmers Branch, TX 75234 Phone: (972) 241-8460

PLM Detail Report
 Supplement to PLM Summary Report

NVLAP Lab Code 102056-0
 TDSHS License No. 300084

Client : University of North Texas
 Project : Music Building
 Project # : 7274

Lab Job No. : 22B-09746
 Report Date : 08/30/2022

Sample Number	Layer	% Of Sample	Components	% of Layer	Analysis Date	Analyst
220299	Cove Base (Tan)	99%	Calcite / Vinyl Binders	100%	08/30	BS
	Brown Glue (Brown)	1%	Glue Binders	100%		
220300	Cove Base (Tan)	100%	Calcite / Vinyl Binders	100%	08/30	BS
	Brown Glue (Brown)	<1%	Glue Binders	100%		
220301	Plaster (Light Tan)	100%	Aggregate	65%	08/30	BS
			Calcite / Binders	35%		
220302	Plaster (Light Tan)	100%	Aggregate	65%	08/30	BS
			Calcite / Binders	35%		
220303	Plaster (Light Tan)	100%	Aggregate	65%	08/30	BS
			Calcite / Binders	35%		
220304	Acoustic Tile (Off-White)	65%	Mineral Wool Fibers	95%	08/30	BS
			Binders / Fillers	5%		
	Brown Glue (Brown)	35%	Glue Binders	100%		
220305	Acoustic Tile (Off-White)	25%	Mineral Wool Fibers	95%	08/30	BS
			Binders / Fillers	5%		
	Brown Glue (Brown)	75%	Glue Binders	100%		
220306	Acoustic Tile (Off-White)	35%	Mineral Wool Fibers	95%	08/30	BS
			Binders / Fillers	5%		
	Brown Glue (Brown)	65%	Glue Binders	100%		